
DOCUMENT RESUME

ED 286 743 SE 048 582

TITLE Advanced Waste Treatment. A Field Study Training
Program.

INSTITUTION California State Univ., Sacramento. Dept. of Civil
Engineering.; California Water Pollution Control
Association, Sacramento.

SPONS AGENCY Environmental Protection Agency, Washington, D.C.
Office of Water Programs.

PUB DATE 87
GRANT 7900690010
NOTE 6%)3p.; For another manual in this series, see SE 048

581. For earlier manuals, see ED 196 689. Diagrams
are included. Pages containing final examination and
answers are printed on dark grey paper and may be
illegible.

AVAILABLE FROM Office of Water Programs, California State
University, Sacramento, 6000 J St., Sacramento, CA
95819-2694.
[...]
colder seasons. Closer control of MLSS vs suspended solids
in return s:uoge 's required during the colder season. Experi-
ence has .s that the ratio between MLSS and return
sludge suspel._ -4 solids should be about 3 In other words,
with the best ranya of MLSS from 2,000 to 3,000 mg/L, sus-
pended solids in the return sludge should be maintained be-
tween 6,000 to 9,00C mg,'L Wasting schedules are calculated
to maintain this ratio.

The operating guidelines are summarized as follows:

1 F/M ratio <1.0
2. SVI around 200
3. MLSS of 2,500 mglL (warm weather)
4. MLVSS, 70 percent of MLSS
5. DO, 2 to 3 mglL throughout aeration tank
6. Return activated sludge rate, 40 to 50 percent
7. Return activated sludge suspended solids, 7,500 mgL
8. MLSS/RAS SS, 3

Activated Sludge 85

2.557 Ack.lowledg:nents

Authors in this section on how to treat pulp and paper mill
wastes included James J. McKeown, W.A. Eberhardt, R.S.
Dorr, Anthony A. Leotta and W.A. Hopsecger. Reviewers of
this section included Al Brosig, Anthony A. Leotta, Larry Metz-
ger, David B. Buckley, Ray Pepin and W.A. Eberhardt.

QUESTIONS
Write your answers in a notebook and then compare your

answers with those on page 110.

2.55A Why must accurate records be kept?

2.55B Why should the effluent from a pulp and paper mill
activated sludge process contain around 0.5 mglL
ammonia nitrogen and 0.25 mglL phosphorus?

2.55C Under what conditions might the paper industry shut
down an activated sludge process'?

2.550 Why is the periodic feeding (step -feed) technique for
process start-up of activated sludge systems effec-
tive?

2.56 Brewery Wastewaters by Clifford J Bruell

2.560 Operational Safety

!n brewery wastewater treatment plants, as in other food or
induscial treatment plants, there exists the potential of tre-
mendcus fluctuations within influent wastewater characteris-
tics This is especially true with respect to the organic content
of the in:luent. A brewery wastewater treatment plant that re-
ceives an organic load of 25,000 pounds (11,000 kg) of 80D
on one day may experience an organic loading of 50,000
pounds (22,000 kg) of BOD (or more) the following day. Eco-
nomically it is impossible to design, construct and operate a
wastewater treatment plant that will as a matter of routine, treat
highly fluctuating loads or the entire potential load from an
industrial plant Therefore, a multifaceted waste load monitor-
ing program to CONTROL the source of the wastewaters and
to CAPTURE FOR REUSE valuable raw materials is essential.

Due to the nature of brewery operations and the characteris-
tics of brewery wastewater, MOST BREWERY WASTEWATER
TREATMENT PLANTS ARE SMALL WASTEWATER TREAT-
MENT PLANTS THAT DO THE WORK OF LARGE WASTE-
WATER TREATMENT PLANTS. Therefore, a tight, well orga-
nized operation is imperative in order to meet NPDES permit
goals The various operational strategies described in this sec-
Lon are examples of what has worked best at a typical plant.
These methods are NOT THE ONLY WAY to get the job done.
Careful experimentation (where only one variable at a time is
changed) is necessary to determine the best operating
methods at every individual treatment plant. There is no substi-
tute for experience and every operator has experience. The
key to successful operation is using existing experience and to
build on that foundation with new, well documented experi-
ence.

99



86 Treatment Plants

2.561 Sources of CI-sracteristics of Brewery Wastewater

SOURCES OF BREWERY WASTEWATER

In the brewing industry, as in other food processing indus-
tries, there is always some minimal loss of raw materials. Brew-
ing ingredients such as malted barley, rice, starch, hops and
yeast often become part of the wastewater. Raw material
losses can be controlled by the use of capture systems and
recycle loops, 'wever, it is inevitable that some portion of this
material will become waste. The malting of barley requires
large volumes of water which flushes from the grain concen-
trated organic materials throughout the malting process. To
maintain sanitary conditions within a food plant, large volumes
of cleaning solutions are required. These soapy solutions, that
often have a high pH (caustic soda) and their associated rinse
water, also become part of the brewery wastewater stream. A
small portion of the. product, BEER and brewery by-products
(brewers yeast) are very concentrated (organically), and can
enter the waste stream. On occasion, lubncating oils or other
maintenance or utility materials (ammonia, glycol coolant,
acids) may accidentally enter the sewer line. Together these
items are the sources of brewery wastewater.

CHARACTERISTICS OF BREWERY WASTEWATER

Brewery wastewater that contains starches, sugars and al-
cohol can be characterized as organically strong. This means
that the wastewater may often exert a BOD of 1,200 mg/L or
greater (municipal wastewater often has a BOD of 200 mg)
Much of this SOD is "soluble" or "dissolved" and only 10 to 15
percent of this BOD can be removed by primary clarification.
Therefore, a highly efficient secondary treatment process,
such as activated sludge, is necessary to successfully treat
brewery waste. Nutrents such as nitrogen and phosphorus are
often considered to be deficient within brewery wastewater.
Textbook data often states that the ratio of BOD:Nitro-
gen:Phosphorus that is necessary to produce desirable acti-
vated sluoge microorganisms is 100 pounds BOD: 5 pounds N.
1 pound P within the influent to the aeratio;i basins. If waste-
water has a very high BOD, due to starches and sugars, then
the nitrogen and phosphorus levels considered NORMAL in
municipal wastewater would be deficient when compared to
the E )D in brewery wastewater If cleaning solutions (acids
and caustics) are released rapidly to a brewery wastewater
treatment plant (instead of being slowly metered), drastic pH
fluctuations within the influent will result. This pH fluctuation
(pH 4 to 10) can cause operational problems if the influent is
not neutralized.

2.562 Brewery Wastewater Treatment Plant Tour

OVERALL PICTURE

A typical brewery wastewater treatment plant flow layout
is shown on Figure 2 15 Typical data has been included to
give you the "feel" of the relative operating conditions of this
plant To provide you with an overall picture of the plant, let's
take a WALKING TOUR of the plant shown on Figure 2.15
At each location try to picture the equipment that would be
seen and the process that is taking place. USE YOUR
EXISTING KNOWLEDGE OF WASTEWATER TREATMENT
AND TRY TO RELATE IT TO THIS BREWERY
WASTEWATER TREATMENT PROCESS. Also, much of the
other information within the remainder of this section on
brewery wastewater treatment will be somewhat specific to
the typical brewery wastewater treatment plant described

PRETREATMENT OF WASTEWATER

7 o begin the tour let us start at the headworks of the plant. At
this point the flow from various portions of the brewery, which
is collected by a massive network of piping, valves, floor drains

100

and sumps, is delivered to the wastewater treatment plant via a
lift station and several gravity lines. An influent flow of 3.0 MCD
(11,350 cu m/day) containing 1,200 mg/L BOD (30,000 lbs or
13,600 kg/day) and 250 mg/L SS (6,000 lbs or 2,700 kg/day)
would be an average loading to this plant. The first ..,tep of the
treatment process is bar screening At this brewery the au-
tomatically raked bar screen removes can lids, cans, glass,
pieces of wood, rags and balls of "grain and keg wax" that form
within the sewer lines. Immediately following the bar screening
step is the GRIT REMOVAL CHAMBER or grit channel. Grit at
a brewery wastewater treatment plant consists of malted bar-
ley and hops Depending on what raw materials are used,
grains such as corn grits or rice might also be captured within a
grit chamber These brewing matenals are readily settled and
removed from the waste stream Therefore, this grit material
has some limited reuse value, an example of this would be as a
compost mix additive. Estimation of the volumes of grit that are
gene -ated at various breweries is very difficult because these
volumes would depend on whether malting was being done on
site and the efficiency of the recapture systems. At this brew-
ery between 0.5 to 1.0 cubic yards of grit per MG (0.1 to 0 2
L/cu m) of flow is generated.

A useful operational aid within the area of the bar screen is
an in-line continuous monitoring pH meter. A meter at this
location, with a low and high pH alarm, can alert an operator of
POTENTIAL pH PROBLEMS long before they BECOME
PROBLEMS. The magnitude of a pH fluctuation and the dura-
tion can alert an operator of the severity of the problem. An
automatic/manual acid addition system is used to meter
(pump) concentrated H2SO4 to neutralize caustic cleaning so-
lutions. An additional recording pH meter is used to control/
monitor the acid addition. At this brewery the acid addition step
is done within the grit chamber area; however, a more desir-
able addition and monitoring point would be downstream of the
surge tank or primary clarifier. Other brewers have success-
fully used automatic caustic addition systems (50 percent
NaOH via pump) to neutralize acid spills If an automatic caus-
tic addition system is not present, stores of caustic materials
such as lime or NaOH should be kept on hand for emergency
situations (large acid spills).

After grit removal the influent wastewater stream enters a
0 5 MG (2,100 cu m) surge tank Brewer production is often a
batch process A good example of this is the malting process.
When a malting tank is drained of liquid within the "steeping
out process, this can exert an immediate high hydraulic load
(8 MGD (30,000 cu m/day) flow rate) upon the wastewater
treatment plant. The surge tank is used to catch this peak
hydraulic bad and then the waste can be metered to the plant
at a controlled rate. Pumping from the surge tank at a con-
trolled rate of flow eliminates shock loadings to the aeration
basins and prevents disturbing the sludge blanket within all of
the plant clarifiers. Another function of the surge tank is dilution
of high strength organic wastes within the influent. Beer has a
very high BOD that can exceed 200,000 mg/L. If an accidental
beer spill occurred, consisting of 10 to 100 Bbls of beer (31
gallons/Bbl), this would be considered a major overload situa-
tion. A load of this magnitude, unchecked, could cause a plant
process failure. However, when a surge tank is used, dilution
will occur within the tank and the entire waste load is ME-
TERED into the aeration system. When the waste material then
enters the aeration system at a slightly elevated organic con-
centration (rather than greatly elevated), it is possible to meet
dissolved oxygen requirements and to form a desirable
biomass. To facilitate mixing and dilution several floating
aerators are used. These units rise and fall (float) just as the
tank level does These mixers achieve a small degree of pre-
aeration Oils and grease, within the waste stream, are also
"conditioned" by the mixing action of the surge tank. These



INFLUENT: 3.0 MGD
1,200 MG/t BOD = 30,000 LB/DAY
250 MG/L SS = 6,000 LB/DAY

INTAKE

pH MONITOR

NH3

- - -J

L

BAT. SCREEN
AND

GRIT CHAMBER

H2SO4

.41

SURGE TANK
550,000 GAL __,

PRIMARY
CLARIFIER

6,376 50. FT./

PRIMARY CLARIFIER EFFLUENT .
1

#1 = 700 SO. Ft. COMB. = 1,850
1/2 = 1,150 SO. FT. COMB.. SO. FT.

#1 FLOTATOR

#2 FLOTATOR
WASTE SLUDGE

I

L._ _
CONTAC1

RETURN SLUDGE' REAERATION

AERATION
12 AERATION TANKS

3.63 MG VOLUME

101

RETURN
SLUDGE

SLUDGE FLOW

WATER FLOW

D.A.F. THICKENED
SLUDGE

D A.F. EFFLUENT

5.15% BOD REMOVAL

10.60% SS REMOVAL

PRIMARY SLUDGE

*ITERNATE DRYING
SYSTEM

bLUDCE
HOLDING

TANK
24,000

CU. FT.

SECONDARY
CLARIFIER

14,800 SO. FT
2 TANKS

11,

VACUUM
FILTER

LANDFILL
20% SOLIDS

BREWERS
SINGLE

CELL

PROTEIN

SLUDGE
DRYING
PLANT

1 -
FINAL

EFFLUENT

CHLORINE
CONTACT
CHAMBER

y CHLORINE
I CONTACTs

EFFLUENTif
<20 MG/ t SS

20 MGIL BOD

Fig. 2.15 Flow schematic of brewery wastewater treatment plant

PLANT
PRODUCT

102



88 Treatment giants

materials become sfIghtly coagulated which results in an in-
creased removal efficiency of floating oil and grease (F.O.G.)
within the primary clarifier.

The control of the surge tank level is a manual operation
controlled by the operator (level alarms and overflow provi-
sions are present). Penodicaily the operator checks the surge
tank level and adjusts the rate of waste pumping to maintain a
desired level From the surge tank the waste is pumped into
the primary clanfier.

PRIMARY CLARIFIER

The primary clarification step typically removes 10 to 60 per-
cent of the influent suspended solids. However, because bre-
wery waste has a highly soluble organic content, a smaller
amount of BOD removal is achieved at this point. A 5 to 15
percent BOD removal is typically obtained: this fact also indi-
cates that only a small amount of BOD is associated with the
scads removed here. Though oil and grease are not a major
portion of the influent stream, some is skimmed from the pri-
mary clarifier surface along with small amounts of yeast, hops
and grain hulls that tend to float within the primary clarifier.
Sludge solids concentrations of materials removed from the
primary clarifier typically range from 3 to 5 percent solids.
Sludge blanket depths are measured periodically. Sludge
pumping frequency and the rate of removal (pumping rate) are
adjusted to maintain a minimum sludge blanket depth within
the clarifier without causing "coning."

2.563 Nutrient Addition

Brewery wastewater is usually nutrient deficient. Most brew-
ery wastewaters have a deficiency in both niaocien and phos-
phorus. To supplement nitrogen, ammonia gas (or liquid) can
be metered into 1;,::: primary clarifier effluent. Some brewery
wastewater treatment plants use phosphoric acid, 1-13PO4, as
an additional source of phosphorus At the brewery wastewa-
ter treatment plant under examination here, adequate quan-
tities of phosphorus are present within the influent. This is due
to the fact that phosphorus is derived from both malting by-
products and phosphorus based cleaning solutions However,
within this plant, nitrogen is deficient.

A desirable organic strength to nutrient ratio is 100 pounds
BOD. 5 pounds N. 1 pound P. In order to calculate the quan-
tities of nutrient addition required it is first necessary to have
some estimate of organic strength of the waste To run a 5-day
BOD test as an estimate of organic strength is impractical
because it takes too long! This is especially true if nutrient
addition rates have to be adjusted on a DAILY basis. There-
fore, analysis such as chemical oxygen demand (COD) or total
organic carbon (TOC) is necessary to provide relatively cuick
results. These tests can be run within several hours and a BOD
value can be calculated once a BOD:COD or BOD:TOC ratio
has been established. As an indication of the amount of nitro-
gen that is already present within the influent, NH3-N analysis
is performed on a 24-hour composite sample of the primary
clarifier effluent. This same sample is used for other analyses
such as TOC analysis. As an estimate of nitrogen content,
NH3-N analysis is used because it is easier to run than T.K N.
(Total Kjeldal Nitrogen) analysis. This usually ends up in a shift
in the BOD:N ratio FROM 100 pounds BOD:5 pounds N
(T.K.N.) TO 100 pounds BOD:2 pounds NH3-N. (This is true
because in this wastewater the ratio of 5 pounds T.K.N :2
pounds NH3-N holds true.) The same philosophy applies to
phosphorus analysis (it is easier to run ortho-P analysis than
total-P analysis).

An example of NH3-N addition calculation sheet is provided
(see the sample calculation) The basic principles ..if the addi-
tion procedure is to

1. Estimate the organic strength of the waste (via a quick
method such as TOC)

2. Estimate the amount of nutrient already present (via a quick
method such as NH3-N).

3 Est:mate the supplemental amount of nutrient required.